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MTRRE & GY B R, 2d R BHEE LT 2 i4cT (The following samples was/were submitted and
identified by/on behalf of the client as) :

& & #(Sample Description) : F#-kty(TOGGLE SWITCH WATER PROOF CAP)

# &3 5.(Style/Item No. ) : 70 TYPE SERIES

Jz ¢ p #p (Sample Receiving Date) ¢ 2018/08/07

R:E P (Testing Period) : 2018/08/07 TO 2018/08/14

E AP (Sample Submitted By) T ¥ %G L2 (LING PAO ENTERPRISE CO., LTD. )
#)3E % % (Test Results) : 32T - F (Please refer to next pages).

e
Signed for and on beha i
SGS Taiwan Limited
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P2 % (Test Results)

BzE3R = (PART NAME) NO.1 : EERb R R Bl /% Y (MIXED ALL PARTS # %% @Bl/# %)
BzER = (PART NAME) NO. 2 : ERARPPEBE(d /54 /%F/FF /2 ¢ ) (MIXED ALL PARTS
(RED/YELLOW/GREEN/BLUE/BLACK) # %% % )
B1zEIR = (PART NAME) NO. 3 : FERY R PRI />~ 22547 #  (MIXED ALL PARTS F1=254%% /= & 3548 * )
Sk o
2%
#3858 B ¥ R il # % (Result)
(Test Items) (Unit) (Method) &R
(MDL) NO. 1 NO. 2 NO. 3
4 / Cadmium (Cd) mg/kg | %% IEC 62321-5: 2013 » ™ & J&48 2 n. d. n. d. 16.9
5?#@+%%%&@%M /
With reference to IEC 62321-5:
2013 and performed by ICP-AES.
4 / Lead (Pb) mg/kg |%% IEC 62321-5: 2013 » ™ R J& 48 2 n. d. n. d. 26300
ém%&+%%%ﬁiﬁﬂ./
With reference to IEC 62321-5:
2013 and performed by ICP-AES.
A& / Mercury (Hg) mg/kg | %% IEC 62321-4: 2013 » ™ & 48 2 n. d. n. d. n. d.
£ TR R R RL
With reference to IEC 62321-4:
2013 and performed by ICP-AES.
» % 4% / Hexavalent Chromium Cr(VI) mg/kg | %% IEC 62321-7-2:2017 » »2UV- 8 n. d. n. d. -
VIS#ip. / With reference to
[EC 62321-7-2:2017 and
performed by UV-VIS.
+ % 4% / Hexavalent Chromium ug/cm? | %% IEC 62321-7-1:2015 » =2 UV- 0.10 - - n. d.
Cr(VI)(#Z) VIS#ip. / With reference to

[EC 62321-7-1:2015 and
performed by by UV-VIS.
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Sk o
2% (R It
#3858 B ¥ R il # % (Result)
: ’Q I
(Test Items) (Unit) (Method) EE NO. 1 NO. 2 NO. 3
(MDL)
% %8 % %4 / Sum of PBBs mg/kg - n.d n. d. ——
- ;4.7% % / Monobromobiphenyl mg/kg 5 n.d n. d. ——
= %8 % / Dibromobiphenyl mg/kg 5 n.d n. d. ——
= "ﬁ'_\/ 2 2 3 3 . - .d. P
= i %i / Trlbromoblphenyl mg/kg £4 TEC 62321-6:2015 + 12 5 47 & 5 n.d n.d
7 ;4.8% % / Tetrabromobiphenyl mg/kg [ . 5 n.d n.d. -
- — - 17/ 5% &Rl / With reference
7 %% % / Pentabromobiphenyl mg/kg ) n.d n.d. ———
T - to IEC 62321-6:2015 and
= ;4.8% % / Hexabromobiphenyl mg/kg performed by GC/MS D n.d n.d. ———
-~ ;4.3% % / Heptabromobiphenyl mg/kg ’ 5 n.d n. d. ——
~8.3% % / Octabromobiphenyl mg/kg 5 n.d n. d. ——
4 ;4.8 % / Nonabromobiphenyl mg/kg 5 n.d n. d. ——
-+ ;4.3% % / Decabromobiphenyl mg/kg 5 n.d n. d. ——
% 5B F 8 f- / Sum of PBDEs mg/kg - n.d n. d. ——
- ;5.7 ¥ i / Monobromodiphenyl ether | mg/kg 5 n.d n. d. ——
= 58 % p / Dibromodiphenyl ether mg/kg 5 n.d n. d. ——
= :gl‘\/ J"—"': i i 2 S . . -
= %iﬁ'z / Trlbromodlphenyl ether mg/kg £4 TEC 62321-6:2015 + 12 § 47 & 5 n.d n.d
7 4.0% 3 @ / Tetrabromodiphenyl ether | mg/kg v . 5 n.d n.d. ———
- — - 17/ 5 3% &Rl / With reference

7 %8 ¥ @/ Pentabromodiphenyl ether | mg/kg D n.d n.d. ———
— - to IEC 62321-6:2015 and
- ;4.7% ¥ @ / Hexabromodiphenyl ether | mg/kg performed by GC/MS D n.d n.d. ———
- ;5.3% ¥ @ / Heptabromodiphenyl ether | mg/kg ’ 5 n.d n. d. ——
~ 885 F i/ Octabromodiphenyl ether | mg/kg 5 n.d n. d. ——
4 ;82 % @ / Nonabromodiphenyl ether | mg/kg 5 n.d n. d. ——
- 8.3 F i/ Decabromodiphenyl ether | mg/kg 5 n. d. n. d. ——
EF- "z B fg / DIBP (Di- mg/kg 50 n. d. n.d -
isobutyl phthalate) (CAS No.: 84-69-
5)
AR¥ - ? R 7 Ay / DBP (Dibutyl mg/kg | %+ IEC 62321-8:2017 » 1 5 4p & 50 n. d. n. d. -
phthalate) (CAS No.: 84-T74-2) 7R/ F &R / Vith
M- 9@ %7 /i / BBP (Butyl ng/kg referegce to IEC 62321-8:2017. 50 o d o d ___
Benzyl phthalate) (CAS No.: 85-68-7) ég?&2515 was performed by
ME- 9 - (2-¢ ke #)fia / DEHP | mg/kg ' 50 | nd | nd —
(Di- (2-ethylhexyl) phthalate) (CAS
No. : 117-81-7)
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# 3x(Note) :
1. mg/kg = ppm; 0. 1wt% = 1000ppm
2. n.d. = Not Detected (& # )

3. MDL = Method Detection Limit (= % #pl4&*2iE)
4. "-" = Not Regulated (& ##&1E

5. "-—" = Not Conducted (*ip|7 B )

6. (#2) =

a. > BaEEA0.13 ug/em? > A& &k 27 - W4s. / The sample is positive for Cr(VI) if the Cr(VI)
concentration is greater than 0.13 ug/cm?®. The sample coating is considered to contain Cr(VI)
b. %~ W% ind CRARE0.10 pg/cm®) > #7 % & 2 7 - %45, / The sample is negative for Cr(VI) if
Cr(VI) is n.d. (concentration less than 0.10 pg/cm?). The coating is considered a non-Cr(VI) based
coating
c. ¥ W&EEEA 010 2 0.13 pg/em® o E2 T L E 77 >~ %45 / The result between 0.10 ug/cm®
and 0.13 ug/cm® is considered to be inconclusive - unavoidable coating variations may influence the
determination.

T S apRE A Y AR RRERRE  FFE Y R LRIREEE A AR Y B E - a7 2. (The samples
was/were analyzed on behalf of the applicant as mixing sample in one testing. The above results was/were
only given as the informality value.)
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£ & B~ 428] / Analytical flow chart of Heavy Metal

FRgp T AER L R R ES R 2R (2 AR 2 "f )
These samples were dissolved totally by pre-conditioning method according to below flow chart. ( Cr®* test method excluded )

Pl A Rt ¥4 2/ Technician : Jony Liu
B plEfF 4 3R i9%/ Supervisor: Ray Chang

| T4 - 4 #% # 5 / Cutting ~ Preparation |
v
| Pl &£ £ / Sample Measurement |
T
| » K4 Cr(VI)

£ Pb/4g Cd/& Hg v v
y
| 2 £ &, | Non-metal | | £ % | Metal |

A

TR RERIT AT EARY 2
Acid digestion with microwave / hotplate

v

ABS/PC / PVC | # © # §/Others

v

184 / Filtration

|
v v

# -k 3P~ [ Boiling
water extraction

v

v v
ARH kR % 150~160°C ™ i}
Dissolving by i+ / Digesting at
ultrasonication 150~160C

v v

%% [ Solution 7 /% | Residue

v

260°CiE =T AZH ik
i i+ / Digesting at
60°C by

ultrasonication

1) s x| Alkali fusion

2) #@Wp&i3 f2 [ HCl to dissolve

¥~k & | Separating
to get aqueous
phase

ArrisdEimtk &
Cool, filter digestate
through filter

v

v

4 & pH/ pH adjustment

v

den g d BB |
Add diphenyl-

carbazide for color
development

l

B8 & TR R+ 5 516 3¥ % [ ICP-AES

4e b ¢ B [ Add diphenyl-
carbazide for color development

v

v

M UV-VIS » B4k 5% % & 540 nm h
sz & | Measure the absorbance at

2 UV-VIS 5 £k
&% % 7540 nm
s & [ Measure
the absorbance at

540 nm by UV-VIS 540 nm by UV-VIS
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5T Y/5 TR A7 /PBB/PBDE analytical FLOW CHART

B R4 B M4 [ Technician : Dorothy Chen
B pIEf F 4 %k 9% [ Supervisor: Ray Chang

Sample / # &

\ 4
Sample pretreatment / & & % &J2

v

Sample extraction & 5 % B~/
Soxhlet method -z ;% % B~2

!

Concentrate/Dilute Extracted solution

F 3t ik IR

!

Filter 3~ ik

!

Analysis by GC/MS
F AR 47 A 4

!

Issue Report 444
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BlEE A B a4 [ Technician : Dorothy Chen

v ¥ & 47428 / Analytical flow chart of phthalate content
[ ]
B pEf § 4 kB % /Supervisor: Ray Chang

[/rl3~+ i#/Test method: IEC 62321-8]

H#mw R A
Sample pretreatment/separation

!

#w THF v & ek 3 f2 5 5~ /
Sample dissolved/extracted by THF

!

Fo it /
Dilute Extracted solution

'

FAE I FERA
Analysis was performed by GC/MS

I

¥ / Data
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X BY Y bod BEERT OREAAERERBIZH S/ X
(The tested sample / part is marked by an arrow if it’s shown on the photo.)

¥k g2 2 & (End of Report) *x
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